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SCOPE

Intertek Building & Construction (B&C) was contracted by Inovues, LLC. to evaluate the insulating
glass performance of dual pane insulating glass units. The product descriptions and test results
are reported herein. Results obtained are tested values and were secured by using the designated
test methods. Testing was conducted at the Intertek B&C test facility in Plano, TX. This report
does not constitute certification of this product nor an opinion or endorsement by this laboratory.

SUMMARY OF TEST RESULTS
FROST POINT
HIGH ACCELERATED | HIGH VISIBLE
HUMIDITY | WEATHERING [ HUMIDITY DEPOSITS
REQUIREMENT | <-40 <-40 <-40 No Deposits
PASS/FAIL Pass Pass Pass Pass
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This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek
and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek
assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or
damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this
report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of
the tested material, product or service must first be approved in writing by Intertek. The observations and test results ACCREDITED
in this report are relevant only to the sample(s) tested. This report by itself does not imply that the material, product, Testing

or service is or has ever been under an Intertek certification program. Laboratory
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TEST METHODS

The specimens were evaluated in accordance with the following:
ASTM E546-14, Standard Test Method for Frost/Dew Point of Sealed Insulating Glass Units
ASTM E2188-10, Standard Test Method for Insulating Glass Unit Performance

MATERIAL SOURCE

Test samples were provided by the manufacturer. The specimens were received on 07/06/18, in
good condition and suitable for testing unless noted otherwise.

SAMPLE RETENTION

Tested specimens will be retained for thirty (90) days from the report date. All specimens will be
automatically discarded after the specified retention period is exhausted.

LIST OF OFFICIAL OBSERVERS

NAME COMPANY
Allen Kipp Intertek B&C
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TEST SPECIMEN DESCRIPTION

Manufacturer: Inovues, LLC. — Houston, TX
Product / Reference No.: Unit 2 and Unit 7
Manufactured Date: N/A

Overall Size: 355mm x 505mm £ 6 mm
Glass Thickness: 6 mm (nominal)

Glass Type: Clear

Overall Thickness: 33mm (nominal)

Air Space: 12mm (nominal)

Spacer: N/A

Corners: N/A

Primary Sealant: N/A

Secondary Sealant: N/A

Desiccant: N/A

Muntins: N/A

Other Features: 1 inch square aluminum box tube around perimeter
Information obtained from: Manufacturer

TEST RESULTS

ASTM E2188-10 Seal Durability Results

Telephone:
www.intertek.com/building

1909 10th Street, Suite 100

Plano, Texas 75074

469-814-0687

FROST POINT TEST RESULTS (°C) PER ASTM E546-14
ACCELERATED
HIGH HUMIDITY WEATHERING (252 | HIGH HUMIDITY (28

UNIT INITIAL (14 DAYS) CYCLES) DAYS)
2 <-51 <-51 <-51 -50
7 -45 <-51 <-51 -45
REQUIREMENT | N/A <-40 <-40 <-40
PASS/FAIL N/A Pass Pass Pass
e 07/11/18 08/07/18 10/12/18 11/10/18

*08/20/18 *09/05/18 *11/10/18 *12/10/18

* Unit 7 test dates
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